
  

FABRICATION OF A WATER TREATMENT PLANT 
 

 

 
SONARGAON UNIVERSITY 

 
 

A PROJECT AND THESIS  

 
BY  

 
Md. Abdul Muhit Rubel 

Md. Humayun Kabir 

Md. Manzur Rahman 

Md. Myne Uddin 
Md. Abdullah Ebne Munsur 

 

 

 
 

 

DEPARTMENT OF MECHANICAL ENGINEERING 

SONARGAON UNIVERSITY, DHAKA. 

In partial fulfillment of the requirements for the award of the degree 

of 

BACHELOR OF SCIENCE IN MECHANICAL ENGINEERING 

 

FEBRUARY-2020 

 

 

 



  

 

 
FABRICATION OF A WATER TREATMENT PLANT 

 

 
A PROJECT AND THESIS  

 
BY  

 
 

Md. Abdul Muhit Rubel              Md. Humayun Kabir           Md. Manzur Rahman 

Student Id: BME1601008321               Student Id:BME 1601008316    Student Id: BME 1503007566 
[...]
Characteristics: stable chemical properties at normal temperature, in noxious and harmless, 

high safety of water purification, quick reaction, low dosage, rapid formation of alum flower, 

fast mass settlement and good filter property, which can improve the utilization of equipment, 

low cost and low labor intensity. The PH value of the raw water is wide, and it can be condensed 

in pH 4-12. PH 6-8 is the best. The treated water has strong adaptability and is suitable for 

various water bodies‟ treatment, especially for high turbidity water purification. There is no 

alkaline or other coagulant. It also solves the problem that other agents are not easy to deal with 

low turbidity water and low temperature water (below 4 degrees) with poor response and slow 

effect. Good water solubility, excessive dosage, no side effects, easy operation and management, 

equipment and pipelines. 



27  
 

Usage: according to the different conditions of raw water, the general water supply and 

purification quantity; solid 3-30PPm, liquid product 10-100ppm. The dosage was added 

according to the best dosage and adjusted in use. For example, if there is little amount of alum in 

the sedimentation tank, the amount of dosage will be too small if there is too much turbidity.  

 
Aluminum chlorohydrin rate is a group of specific aluminum salts having the general formula 
Al2C l (OH) 5. It is used in cosmetics as an antiperspirant and as a coagulant in water purification.  

Formula : Al2C l (OH)5 

Molar mass : 174.45g/mol 
Chem Spider ID: 24771139 

 

 

Fig: 3.5 Caustic Soda 

Caustic Soda 
 

Caustic soda is one of the common names for sodium hydroxide (NaOH).  

It is also known as lye, although lye may refer to either potassium hydroxide or sodium hydroxide.  

Pure caustic soda is sold for making candles or soap.  

Impure caustic soda is found in drain cleaner.  

Because lye is used to make illegal drugs, it's harder to buy large quantities than in the past. However, 

small containers are available in stores and online.  

Uses of Caustic Soda or Lye 

Lye is used for soap making, candle making, homemade biodiesel, frosting glass, making several foods, 

and for chemistry experiments. 

https://www.google.com/search?rlz=1C1GIWA_enBD703BD703&amp;q=aluminium%2Bchlorohydrate%2Bformula&amp;stick=H4sIAAAAAAAAAOPgE-LUz9U3MC7IKjHSUs9OttJPzkjNzSwuKaqEsJITc-KT83ML8kvzUqzS8otyS3MSF7HKJ-aU5mbmZZbmKiRn5OQX5WdUphQllqQqQFUAAKl0UxJYAAAA&amp;sa=X&amp;ved=2ahUKEwjY8IXgkJLhAhUGWysKHZyUCPwQ6BMoADAWegQICxAG
https://www.google.com/search?rlz=1C1GIWA_enBD703BD703&amp;q=aluminium%2Bchlorohydrate%2Bmolar%2Bmass&amp;stick=H4sIAAAAAAAAAOPgE-LUz9U3MC7IKjHS0spOttJPzkjNzSwuKaqEsJITc-KT83ML8kvzUqxy83MSixRyE4uLF7EqJeaU5mbmZZbmKiRn5OQX5WdUphQllqQqIBQBABwusspeAAAA&amp;sa=X&amp;ved=2ahUKEwjY8IXgkJLhAhUGWysKHZyUCPwQ6BMoADAXegQICxAJ
https://www.google.com/search?rlz=1C1GIWA_enBD703BD703&amp;q=aluminium%2Bchlorohydrate%2Bchemspider%2Bid&amp;stick=H4sIAAAAAAAAAOPgE-LUz9U3MC7IKjHS0s1OttJPzkjNzSwuKaqEsJITc-KT83ML8kvzUqxAIsUFmSmpRfGZKYtYVRNzSnMz8zJLcxWSM3Lyi_IzKlOKEktSFRDqFDJTAMZ0bU1kAAAA&amp;sa=X&amp;ved=2ahUKEwjY8IXgkJLhAhUGWysKHZyUCPwQ6BMoADAYegQICxAM


28  
 

How to Get Caustic Soda 

 

It's much harder to get hold of lye than it used to be in the past. The main source of caustic soda 
was Red Devil Lye, but that product is off the market now. Why is it hard to get lye? The reason 

is because it can be used to control pH during methamphetamine production. There are still a 
few ways to get the chemical. Make sure the product is 100% sodium hydroxide, lye, or caustic 

soda. This is especially important if you are making food, since an impure product may contain 
dangerous contaminants. Sources of lye include: 

 

Drain cleaner (check the label) - e.g., Roebuck Crystal Drain Cleaner, sold as 

Lowes 
Sodium hydroxide from an online chemical supply store 
Soap making store 

 

Candle making 
store #Biodiesel 

supply store 
Be aware, when purchasing caustic soda or lye, you may need to sign a statement that you're not 

using it for illegal activities. Or, you may not need to sign anything, since a credit card pretty 
much provides all the details needed to find you if the authorities think you're a rising drug lord. 

 

Fig: 3.6 Poly electro ride  

Poly electrolytes are polymers whose repeating units bear an electrolyte group. Placations 

and polyamines are poly electrolytes. These groups dissociate in aqueous solutions (water), 
making the polymers charged. 

 

Dosing rate(design) 0. 2 mg/l. 

(0.2 mg /l x 720.300 m3/d) / 1000 144 Kg/d. 

Solution 0.2 % 

Flow rate = 144 / (0.002 x 1.000) = 72 m3/d 3.000 l/h. 

Metering pumps (8 + 3). 

https://www.thoughtco.com/where-to-buy-sodium-hydroxide-or-lye-3976022
https://www.thoughtco.com/crystal-meth-facts-608400


29  

 

4.1 Water Filtering Plant Operation 

 
1. Screen chamber: Remove relatively large solids to avoid abrasion of mechanical equipment‟s 

and clogging of hydraulic system. 

2. Collection tank: The collection tank collects the effluent water from the screening chamber, 

stores and then pumps it to the equalization tank. 

3. Equalization tank: The effluents do not have similar concentrations at all the time; the pH 

will very time to time. Effluents are stored from 8 to 12 hours in the equalization tank result in a 

homogenous mixing of effluents and helping in neutralization. It eliminates shock loading on 

the subsequent treatment system. Continuous mixing also eliminates settling of solids within the 

equalization tank. Reduces SS, TSS. 

4. Flash mixer: Coagulants were added to the 

effluents: #Lime: (800-1000 ppm) to correct the 

pH up to8-9 

#Alum: (200-300 ppm) to remove color 

#Poly electrolyte: (0.2 ppm) to settle the suspended matters & reduce SS, TSS. The addition of 

the above chemicals by efficient rapid mixing facilitates homogeneous combination of 

flocculates to produce micro blogs. Clariflocculator In the clariflocculator the water is 

circulated continuously by the stirrer. Overflowed water is taken out to the aeration tank. The 

solid particles are settled down, and collected separately and dried; this reduces SS, TSS. 

Flocculation provides slow mixing that leads to the formation of macro flocks, which then 

settles out in the clarifier zone. The settled solids primary sludge are pumped into sludge drying 

beds. 

Aeration tank: The water is passed like a thin film over the different arrangements like stair 

case shape. Dosing of Urea and DAP is done. Water gets direct contact with the air to dissolve 

the oxygen into water. BOD & COD values of water are reduced up to90%.  

Clarifier: The clarifier collects the biological sludge. The over flowed water is called as treated 

effluent and disposed out. The outlet water quality is checked to be within the accepted limit as 

delineated in the norms of the Bureau of Indian standards. Through pipelines, the treated water 

is disposed into the environment river water, barren land, etc. 

Sludge thickener: The inlet water consists of 60% water + 40% solids. The effluent is passed 

through the centrifuge. Due to centrifugal action, the solids and liquids are separated. The 

sludge thickener reduces the water content in the effluent to 40% water + 60% solids. The 

effluent is then reprocessed and the sludge collected at the bottom.  

Drying beds: Primary and secondary sludge is dried on the drying beds.  



30  
 

 

 
 

4. Introduction 

Chapter – 4 

Experimental Setup 

The introduction of water vapor in a plasma source may lead to some undesired chemicals 

reactions and instabilities. However, water vapor can also be elibe rately mixed with the plasma 

gas to generate radicals of interest such as OH. This approach has already been investigated in 

different domains: surface treatments, biocompatibility and plasma medicine. In surface 

treatments, the oxidative functionalization can also be achieved with O2 but promoting the 

mixture of water vapor with the carrier gas induces a milder treatment.[8] 

 
4.1 Equipment 

 

 
 
 

 

 

Fig: 4.1 Chemical Mixture Tank 

     

 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

Fig: 4.2 Equalization Tank 

4.1.1 Equalization Tank 
 



31  
 

Equalization Basins: 

 

Equalization (EQ) Basins are designed to provide consistent influent flow to downstream 
processes by retaining high flow fluctuations. Due to the additional retention time, aeration and 

mixing is required in equalization basins to prevent the raw wastewater from becoming septic 
and to maintain solids in suspension. 

 
Providing consistent flow and loading to a biological process is important to maintain optimal 
treatment. Equalization (EQ) Basins are designed to provide consistent influent flow to 

downstream processes by retaining high flow fluctuations. Due to the addition alternation time, 
aeration and mixing is required in equalization basin stop event the raw waste water from 

becoming septic and to maintain solids in suspension. Aeration Industries‟ Aire-O2 Triton® 
aerator and mixer coupled with a guide rail assembly or swing arm, provides a maintenance 
friendly alternative to diffused aeration systems. Aeration Industries can include a custom 

control panel equipped with discreet or analog level indication for operator reference as well. 
We offer equipment that mixes your EQ Basin to keep suspended solids in solution, add fine 

bubble aeration to minimize odors, and also ensure predictable and constant flow equalization. 
 

Benefits of Aire-O2 Tritons in your Equalization 

Basin: # Efficient aeration and mixing 
# Simply balance flows during 

fluctuations # Mix and aerate or just 
mix 

 

Purpose: 

 

Thus,  equalization  tanks  not  only  function  as  holding  tanks  to   help   equalize   flow   in   

waste water treatment applications, but also make excellent holding areas for other liquids, 
agent sand chemicals introduced to wastewater treatment systems. 

 

How dose tank work: 

 

The activated sludge process is the most common option in secondary treatment. Aeration in an 

activated sludge process is based on pumping air into a tank, which promotes the microbial 

grow thin the waste water. The microbes feed on the organic material, forming flocks which can 

easily settle out.



32  
 

4.1.2  Primary Clarifier 

 

 
Fig: 4.3 primary Clarifier 

In waste water treatment: Primary treatment. These tanks, also called primary clarifiers, provide 

about two hours of detention time for gravity settling to take place. As the sewage flows through 

them slowly, the solids gradually sink to the bottom. 

 
Purpose: 

 

The purpose of a clarifier is to remove solids, produce a cleaner effluent and concentrate solids. 

Concentration of solids removed from the wastewater reduces the volume of sludge for 

dewatering and/or disposal. 

 
How dose primary clarifier Work: 

 

Sedimentation tanks have been used to treat waste water for millennia. Primary treatment of 

sewage is removal of floating and settle able solids through sedimentation. Primary clarifiers 

reduce the content of suspended solids and pollutants embedded in those suspended solids. 

Clariflocculator: 

Clariflocculatorisacombinationofflocculationandclarificationinasingletank.Ithastwoconcentric 

tanks where inner tank serves as a flocculation basin and the outer tank serves as a clarifier. As  

heavy particles settle to the bottom, the liquid flows radially upward in the clarifier zone, 



33  
 

4.1.3  Secondary Clarifier 
 

 

Fig: 4.4 Secondary Clarifier 

Secondary Clarifier: A circular basin in which effluent from the activated sludge process is 

held for a period of time during which the heavier biomass (microorganisms) settle to the bottom 

as“ activated sludge.” 

 

 
Secondary treatment removes: 

Secondary treatment is a treatment process for wastewater (or sewage) to achieve a certain 

degree of effluent quality by using a sewage treatment plant with physical phase separation to 

remove settleable solids and a biological process to remove dissolved and suspended organic  

compounds. 

Secondary Sedimentation Tanks: 

Purpose of Secondary Sedimentation Tanks: The secondary sedimentation tanks or settling 

basins or clarifiers allow the microorganisms and other solids to settle after secondary or 

biological treatment. This sludge is pumped back into the inlet end of the primary sedimentation 

tanks and settles with the raw sludge.  



34  
 

4.1.4 Aeration tank  
 

 

Fig:4.5 Aeration tank 

Aeration tank where air (or oxygen) is injected in the mixed liquor. Settling tank (usually referred 

to as "final clarifier" or "secondary settling tank") to allow the biological flocks (the sludge 

blanket) to settle, thus separating the biological sludge from the clear treated water.  

 

Purpose of Aeration tank: 

 

The activated sludge process is the most common option in secondary treatment. Aeration in an 

activated sludge process is based on pumping air into a tank, which promotes the microbial grow 

thin thewastewater.Themicrobesfeedontheorganicmaterial,formingflockswhichcaneasilysettleout.  

 

Need an Aeration tank: 

 

The pH of the aeration tank should be between 6.5-8.5 to avoid stress on the microbial 

community and for optimal biological activity. Dissolved oxygen levels in the aeration tank must 

be maintained at 1- 3 mg/L for effective treatment. 



35  
 

4.1.5  Setting tank 

 

 
 

 

 

Fig: 4.6 Setting tank 



36  
 

4.1.6  Sand Filter 

 

Fig: 4.7 Sand Filter 

Rapid sand filtration is a purely physical drinking water purification method. Rapid sand filters 

(RSF) provide rapid and efficient removal of relatively large suspended particles. Two types of 

RSF are typically used: rapid gravity and rapid pressures and filters. 

 

How does sand filter work: 

 

Slow sand filters produce high-quality water without the use of chemical aids. Passing flocculated 

water through a rapid gravity sand filter strains out the flocculated the particles trapped within it, 

reducing numbers of bacteria and removing most of the solids. 

 

Pressure Sand filtration for water treatment: 

 

Pressure Sand filtration is frequently used and very robust method to remove suspended solids 

from water. The filtration media layer consists of a Cylix, Pebbles, Gravels, Mix Sandwich a 

variety in size and specific gravity. Feed pump is used for generating necessary operating 

pressure in the pressure sand filter. 



37  
 

4.1.7 Carbon filter 

 

Fig: 4.8 Carbon filter 

 
Carbon filter take out of water: 

 

Active charcoal carbon filters are most effective at removing chlorine, particles such as sediment, 

volatile organic compounds (VOCs), taste and odor from water. They are not effective at 

removing minerals, salts, and dissolved inorganic substances.  

 

Carbon filter safe for drinking water: 

 

Carbon filters are good for removing organic compounds that make water taste and smell bad, 

according to North Carolina State University. The downside to carbon filters is they do not filter 

out heavy metals, fluoride, bacteria or microorganisms that may be in the water.  

Carbon filter remove trihalomethanes: 

They remove lead, chlorine and trihalomethanes and many other contaminants at a modest price. 

If your water is highly polluted and you can afford   a   more   expensive,   more   comprehensive 

filtration system, you may want to consider reverse osmosis combined with activated carbon. 



38  
 

4.1.8  WATER FILTERING PLANT: 

 

 

 
 

 

 

 

 

 

 

Fig- 4.9 WATER FILTERING PLANT 



39  
 

Chapter - 5  

Data Collection 
 

5.1 Data Collection 
 

Water Analysis Report 

Data Table: 1 Water Analysis Report (Gazipur) 
Location: Gazipur 

Feed Water Treated Water 

pH TDS TSS TH 

(Ca) 

TH 

(Mg) 

Iron pH TDS TSS TH 

(Ca) 

TH 

(Mg) 

Iron 

6.9 240 10 108 46 1.4 7.5 50 Nil 85 50 Nil 

 

Water Quality parameters Bangladesh drinking water standard 